



GVM TEST HOUSE
AND RESEARCH CENTRE

23-24, Yashodeep Heights,
Plot No. 14/15, Sector 29C,
Rabale-Ghansoli Node,
Navi Mumbai - 400 701, INDIA.
Phone: +91 93244 69890
Email: lab@gvmtesthouse.com
www.gvmtesthouse.com



ISO 9001:2015 Certified

TESTING | TRAINING | AUDITING

Test Order Ref: GVM/COATING/02285-1/10/2022
Date of Receipt: 21.10.2022

Date: 02.11.2022
Page No. 1 of 1

MASTER BUILDERS SOLUTIONS INDIA PVT. LTD.
AP IN Turbhe Plant, Thane-Belapur Road, Turbhe,
Plot No. C-68, M.I.D.C., Navi Mumbai - 400613

TEST REPORT ON TEMPERATURE RESISTANCE OF MASTERSEAL M 379

Source of Sample : Sample Supplied by the Customer
No. of Product tested : 01 (One Only)
Customer's Reference : PO No. 4501334865 dated 21.10.2022
Condition of Sample : Satisfactory
Product Name # : MasterSeal 379
Batch No. # : M413/2022
Sample Application # : Brush Application – 2 Coats
Curing Period # : 7 Days
Lab Reference Number : 2022/OCT/02285-1
Period of Test : 25.10.2022 to 02.11.2022
Test Method : ASTM D 4803: 2018

Test Results -

S. N.	Test Conducted	Temperature (°C)		Temperature Difference ΔT (°C)
		Control Specimen	Specimen Coated with MasterSeal	
1	Temperature Resistance Test	72.9	60.1	12.8

As furnished by the customer.

- Note:
1. The results relate only to the items tested.
 2. Report shall not be reproduced except in full, without the written approval of lab.
 3. Any correction invalidates this report.

For GVM TEST HOUSE AND RESEARCH CENTRE



DINESH BURDE

(Signature)
Authorised Signatory

